






| <b>PERFORMANCE STATEMENT</b>  |  |
|---|--|
| <b>Product type identification code / ID Code</b>                             | EFFCT-01   |
| <b>Type And Descriptive Sign</b>  | According to EN 13329 and EN 14041:2018<br>AGT EFFECT parquet all types and versions       |
| <b>Purpose / Purposes Of Use:</b>   | EN 14041:2018 floor covering for interior applications                                     |
| <b>Manufacturer</b>   | AGT Ağaç San.Tic.A.Ş. Organize San. Bölgesi/ANTALYA-TÜRKİYE                                |
| <b>Authorized Representative</b>  | -  |
| <b>Assessment and Verification of Performance Invariance System / Systems</b> | EN 14041:2018'e göre System 3  |
| <b>Harmonized Standard</b>  | EN 14041:2018  |
| <b>Notified Body / Bodies</b>   | Notified Body No.1389 – MENDELU, The Joinery Products Testing Institute in Zlin, Louky 304 |

### DECLARED PERFORMANCE/S

| CHARACTERISTICS                                     | TEST INFORMATION  | CLASSIFICATION   | HARMONIZED STANDARD |
|---|---|--|---------------------|
| <b>Reaction to fire according to EN 13501-1+ A1</b> | Test No. AZL 19/0098 issued on 20.02.2019 ATL No. 1001- Textile Testing Institute, Václavská 6, Brno  |  | EN 14041:2018       |
| <b>Slip Resistance According To EN 13893</b>        | Test No. AZL-N-001-19 issued on 12.03.2019 ATL No.1030.1 – MENDELU, workplace Brno, Lesnicka 39       |  | EN 14041:2018       |
| <b>Formaldehyde class according to EN 717-1</b>     | Test Report No. AZL-N-002-19 issued on 26.03.2019 AZL No.1030.1- MENDULE, workplace Brno, Lesnicka 39 |  | EN 14041:2018       |

| CHARACTERISTICS   | TEST INFORMATION   | CLASSIFICATION  | HARMONIZED STANDARD      |
|---|--|---|--------------------------|
| Quantitative determination of pentachlorophenol in wood – chromatographic method according to CEN/TR 14823:2203 | Test No. AZL-N-001-19 issued on 12.03.2019 ATL No.1030.1 – MENDELU, workplace Brno, Lesnicka 39                              | <br><0,1mg/kg (ppm) | EN 14041:2018            |
| Thermal resistance value according to EN 12664  | Test No. 443030 Headship Of Tse Test And Calibration Center Construction Materials Fire And Acoustics Laboratory Directorate |                     | EN 14041:2018            |
| Electrostatic Properties  |  | NPD   | EN 1815<br>EN1081        |
| Thermal Conductivity  |  | NPD   | EN 12667<br>EN ISO 10456 |

**Appropriate Technical Documentation and / or Special Technical Documentation**

It has been prepared in accordance with Regulation (EU) No 305/2011 and has been declared on **02.04.2019** for its compliance with its performance statement.

**NAME:**

ONUR GÜVEN

**TITLE:**

İCRA KURULU BAŞKANI

**SIGNATURE:**

